
NCCP Regimen Information Summary - Revision Due Date Last updated 26/07/2023

Revision due Regimen Name on NCCP website Tumour Group

Regimen 

Number

20/01/2023 Atezolizumab 1200mg, CARBOplatin AUC 5 and
Etoposide 100mg/m2 TherapyLung 689

28/01/2023 Midostaurin Maintenance Therapy Leukaemia 661

Midostaurin and Intermediate Dose 

Cytarabine Consolidation Therapy Leukaemia 683

23/03/2023

Trastuzumab and FOLFOX-6 Modified 

Therapy-14 day Gastrointestinal 704

25/03/2023 Etoposide and ifosfamide - vinCRIStine, DOXOrubicin and cyclophosphamide (IE-VAC) Therapy – Two Weekly IntervalsSarcoma 675

29/03/2023 FOLFIRINOX Therapy - (Rectal Carcinoma) Gastrointestinal 691

12/04/2023 Pertuzumab and Trastuzumab Therapy Breast 726

Denosumab 120mg Therapy

Breast, 

Genitourinary, 

supportive care 741

21/04/2023

DOCEtaxel, CARBOplatin, Trastuzumab 

and Pertuzumab (TCHP) Therapy Breast 722

22/04/2023

DOCEtaxel, CARBOplatin, 

Trastuzumab(S/C) and Pertuzumab 

(TCHP) Therapy Breast 731

02/05/2023 Bevacizumab 5mg/kg Monotherapy – 14 DayNeuro-oncology 813

06/05/2023

Fludarabine & Cyclophosphamide 

Lymphodepletion for Axicabtagene 

ciloleucel (Yescarta®)

Lymphoma (CAR-T on 

website) 608

Axicabtagene ciloleucel (Yescarta®) (CAR-

T) DLBCL and

PMBCL

Lymphoma (CAR-T) 717

Blinatumomab for Relapsed Paediatric 

ALL: Consolidation Therapy Paediatric Oncology P00707

25/05/2023 Entrectinib Therapy Lung 702

Ifosfamide Etoposide (IE) Therapy Sarcoma 596

Etoposide and ifosfamide - vinCRIStine, DOXOrubicin and cyclophosphamide (IE-VAC) Therapy – Two Weekly IntervalsSarcoma 675

747

Infusional Ifosfamide Therapy Sarcoma 679

30/05/2023

Daratumumab (SC), Bortezomib, 

Thalidomide and Dexamethasone 

Induction Therapy Myeloma 703

Daratumumab (SC), Bortezomib, 

Thalidomide and Dexamethasone 

Consolidation Therapy Myeloma 755

09/06/2023

Daratumumab (SC), Bortezomib, 

Thalidomide and Dexamethasone 

Induction Therapy Myeloma 752

Page 1 of 2



NCCP Regimen Information Summary - Revision Due Date Last updated 26/07/2023

Daratumumab (SC), Bortezomib, 

Thalidomide and Dexamethasone 

Consolidation Therapy Myeloma 756

11/07/2023 Bevacizumab 10mg/kg and PACLitaxel 80mg/m2
TherapyBreast 738

eriBULin Monotherapy – 28 Day Breast 743
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